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Bild 
04/007 

FELLING LINK / 

FÄLLÄNK 

Struktur  
005103-2 

Item / 

Position 

Part no/ 

Art nr 

Qty./ 

Antal 

Serial no/ 

Serienr. 

Description Beskrivning Notes/ 

Anmärkning 

11 033069 1 120044- Felling link Fällänk 
With rotator GV4 / 
Med rotator GV4 

2 5120011 1 - "  - Bushing Bussning 20x20 

3 5120121 2 - "  - Bushing Bussning 35x30 

4 6250001 2 - "  - Grease nipple Smörjnippel KR 1/8” R 

5 5000211 2 - "  - Screw Skruv 
M6S M6x12  
8.8 FZB 

6 5030651 2 - "  - Washer Bricka M6 Nordlock 

7 0128451 1 - "  - Rubber damper Anslagsbuffert  

8 503015 1 - "  - Washer Bricka 
BRB FZB  
26x45x4 

 503046 (1) - "  - Washer Bricka 
BRFB  
31x58x4  

9 502064 1 - "  - Nut Mutter M30 Locking 

 502901 (1) - "  - Nut Mutter 1” Locking 

10 500102 3 - "  - Screw Skruv 
M6S M12x90  
8.8 

 500101 (3) - "  - Screw Skruv 
M6S M12x80  
8.8 FZB 

11 503009 3 - "  - Washer Bricka 
BRB FZB 
12x22x2.0 

12 502056 3 - "  - Nut Mutter 
M12 Locking  
Low / Låg 

13 010178-2 1 - "  - Pin Axel Ø35 L= 168 mm 

14 516002 1 - "  - Cotter pin Saxpinne 6.3x50 

15 010340-1 
Req / 

Erf 
- "  - Shim Shims 1.0 mm 

 010340-2 
Req / 

Erf 
- "  - Shim Shims 2.0 mm 

16 010865 1 - "  - Lug Anslagsklack  

17 507002 
Req / 

Erf 
- "  - Shim Shim 36x45x0.5 

17 507003 
Req / 

Erf 
- "  - Shim Shim 36x45x0.3 

18 501046 2 - "  - Screw Skruv 
MC6S M6x20  
12.9 

 
1Included in Felling link / 1Ingår i Fällänk 
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Bild 
04/007 

FELLING LINK / 

FÄLLÄNK 

Struktur  
005103-2 

Item / 

Position 

Part no/ 

Art nr 

Qty./ 

Antal 

Serial no/ 

Serienr. 

Description Beskrivning Notes/ 

Anmärkning 

19 618033 1 120044- Rotator Rotator GV4V 

 618037 1 - "  - Rotator Rotator GV4 E V 

 618049 1 - "  - Seal kit P-sats GV4 

20 011021 1 - "  - 
Hydraulic 
cylinder 

Hydraulcylinder 40/20 

21 010150 2 - "  - Pin Axel Ø20 L= 51.5 mm 

22 516001 2 - "  - Cotter pin Saxpinne 5x32 

23 625001 1 - "  - Grease nipple Smörjnippel KR 1/8" 90 

24 601200 4 - "  - Copper seal Kopparbricka 13x19x1.5 

25 601060 2 - "  - Banjo screw Banjoskruv R 1/4" 

26 641430 1 - "  - Hydraulic hose Hydraulslang  

27 641431 1 - "  - Hydraulic hose Hydraulslang  

28 601028 2 - "  - Adapter Adapter 
R 1/4" UF –  
R 1/4" UF 

29 601101 2 - "  - Bonded seal Tredobricka 1/4” 

30 011717 1 - "  - Hose holder Slanghållare  

31 505011 1 - "  - Screw Låsskruv 
M6S M30x130 
8.8 FZB 

 010295 (1) - "  - Screw Låsskruv  

32 500068 2 - "  - Screw Skruv 
M6S M10x25  
8.8 FZB 

33 503057 2 - "  - Washer Bricka M10 Nordlock 

34 011569 1 - "  - Shim Shims  

35 013239 1 - "  - Security chain Säkerhetskedja  

 

 
 
 



Log Max 928 
Felling unit / Fällenhet 

TA-2019/001-120044- 

 

 
 
 
 
 
 
 
 
 
 
 

SPARE PARTS MANUAL / 
RESERVDELSMANUAL 

 
 
 
 
 
 
 
 
 
 
 
Chapter Contents / 
Kapitel Innehåll 

 
 
2. Frame with protective cover / 
 Ram med skyddshuv 
 
3. Delimbing unit / 
 Kvistningsenhet 
 
4. Felling unit / 
 Fällenhet 
 

5. Feeding unit / 
 Matningsenhet 
 
6. Saw unit / 
 Sågenhet 
 
7. Hydraulic system / 
 Hydraulsystem 
 
8. Electrical system / 
 Elsystem 
 
9. Accessories optional equipment / 
 Tillbehör 

 
 


